



# Zertifikat Certificate

07Z511-01

## Inhaber des Zertifikates

Holder of the certificate

PG Products

European Office  
Möhlenhofstraße 8  
20095 Hamburg

## Prüfung der durchschusshemmenden Eigenschaften einer Verglasung nach DIN EN 1063

Test of the bullet resistance of a glazing according to DIN EN 1063

### Hersteller

Manufacturer

PG Products Ltda

### Auftraggeber

Applicant

PG Products Ltda

### Prüfgegenstand

Specimen

Verbundglasscheibe 500mm x 500mm  
laminated glass 500mm x 500mm

### Typenbezeichnung

Reference

GG B4 PG 004-02

### Probendicke

Thickness of the sample

21,2mm

### Prüfdatum

Test Date

07. Dezember 2007

Das vorgelegte Prüfmuster erfüllte die Prüfbedingungen nach DIN EN 1063 und erhält folgende Widerstandsklasse:

The sample met the requirements according to DIN EN 1063 and has obtained the following classification:

## BR4 - NS

Detailergebnisse siehe Prüfbericht Nr. 07G511-01

Detailed results see test report No.

Dieses Zertifikat besitzt eine Gültigkeit von zehn Jahren ab dem Tag der Prüfung.

This Certificate is valid for ten years beginning with the day of testing.

Dieses Zertifikat ist nur mit Unterschrift und Dienstsiegel gültig. Die auszugsweise Weitergabe dieses Zertifikates ist nur mit Genehmigung des Beschussamtes Mellrichstadt erlaubt.

This Certificate only is valid with signature and official seal. The duplication in extracts only is allowed with approval of the Beschussamt Mellrichstadt.

Beschussamt Mellrichstadt, 07. Dezember 2007

i.V. Willner



Beschussamt Mellrichstadt (Mellrichstadt Ballistics Agency) • Lohstr. 5 • 97638 Mellrichstadt  
Telefon +49-9776-7050-0 • Telefax +49-9776-5457 • [poststelle@ba-mel.bayern.de](mailto:poststelle@ba-mel.bayern.de) • Germany